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Conditions

This report may be reproduced and distibuted to yvour clienls, provided thal il is reproduced and
distributed in full,

Specimens will be disposed of four weeks from the date of this report, unless olhersise instructed,
Cipindons, commenls and interpretations expressed in this repor are shown in ilalics.

Copies of INSPEC interpretations referenced in this report are available upon request.

Tests marked B are nol included in our ANAE Scope of Accreditation.

This report has been provided in accardance with our standard Terms of Business, which can be
vieweed al. and printed from;

hitpethi [ isnal comiT.
If you hawve difficulty accessing the Terms of Business, you may contact us for a copy.
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Summary of agsessmont”
Clause  Requirement AWHT;:!
315 Deployment Indicator Pass
346 Activation force W N Fui'm
32 | Energy absorber w Ty
324 | Material MAS
322 Tarrniralins Lid
323 Conneclors
324 I Dynarmic peformancs — armbient dry
Cynamic peformance — ambient wel ; Pass
325 Dynarmic performance = cold dry Y Feass
Dynamic performance = hat dry D]
325 Static strength
327 Static test for wrap-around lanyards (3600 Ibf = abraded)
328 Static test for wrap-around lanmyands (5000 Ibf - unabraded)
220 | Stabic test for Y-lanyards Pass
32101 Dynamic test for Y-lanyards (Single connection) Pass
32102  Dynamic test for Y-lanyards (Dual connection) Pass
32103 | Dynamic test for Y-lanyards (Hip connection) . Fass
51/52 | Making = P T Dd
53/54 | Instructions oo ﬂﬂ;‘-ﬁ‘_
Koy
5 Shading shows the clauses requested. Any other clauses were notl requested.
Fass | Requirement satishied.
Ltd Tastng requested was insufficiend complelely o verify compliance with the dause.
H-alhrtu the “Fesult details” seclion for mone Infnmumn
Fail neqw?neru_ml satisfied. Refer 1o the "Resull details™ ;uﬁr more information.
MAs Ms&sm n-:ll wﬁadm
MAp  Requirernent not applicable.
MT Requested but nol lested due to earty termenation following failure,

* Amsesoment relates only to these specimens which wene lested and are the subject of this repor.
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Submission details 01
Product Quantity | Dates recelved | INSPEC specimen no.
Shock absorbing lanyard, model 20 25 Movember 2019 | 2022601 - 2G22620
JEII2205N o 27 Movember 2019 2622621
Shock absorbing lanyard, model o2 25 Movember 2019 2GZ2T01 = 2GE2T0R
e 01 27 Movember 2019 | 2G22703
Brocedures

The specimens detailed wilhin the submissions above were used for the tesls covered by this report.

Testing was performed in accordance wilth AMSI Z358.13-2013 unless othenwise specified below.
Reference should be made o the slandard when reading this repor.

Unbess staled othenyise, specimens wede l@sled in the condition as necehned by INSPEC.
Testing was performed at INSFEC's [aboratony in Kunshan, China,

The manufaciurer declared the following,

Shock absorbing lanyard JEIZZ205L iz a vanant model of JEZZZ205M. Both products use the same
materials and are designed and manufaciured in the same way,

Model JEZIZ205L incorporates different snaphooks at the ends of the lanyands.

To avold duplicate testing, some lest resulls of model JE332205M are shared acioss o model
JEIIZZ05L. See resulls details below.
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Eesult dolails

315

316

321

3.2.2

Doployment indicator

Subseguent 1o the testing of specimens 2622701, 2622702 and 2G22703 against
3.2.10.1, it became obvious thal the energy absorbers had been activated,

Activation force
Specimens 2622601, 2622602 and 2522603 were assessed.

The specimens showed no sign of activalion when subjecled to the 450 pounds slalic
force,

The permanent clongation of the specamen 2622601, following the test, was
0.549 inches, This iz less than the maximum 2 inches permilted,

The permanent elongation of the specimen 2G22602, following the test, was
0.3 inechos.  This i5 1855 than the maximom 2 inches permmitted,

The permanent elongation of the specimen 2G22603, following the lest, was
0.58 inches. This is less than the maximum 2 inches permitled.

Parsonal Energy Absorbing Lanyard Componant
Spedmen 2622604 was assessed,

The specimen incorporated a Personal Energy Absorber Component which satisfied
this standard,

Materials
Specimen 2622604 was assessed,
Webbing was used on the construction of the energy absorbang lamyard,

The materals used n the construction of this anergy absorbing lanyard, and thedr
characteristics, wane nol assessed. Manufacturer 1o cartity.

Terminations

Specimen 2522804 was assessed,

The enengy absorbing lanyand was constructed of webbing.

The end terminations satisfied 3.2.2.2, as appropriate (see below).

Fage Sof 17

Pass

Lid

MAS
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3222 Webbing terminations

a)

b}

<)

&)

Specimen 2522604 was assessed,

Lock stilches sewn on all slitched eye termination slraps were nol assessed.
Manufaciuner 1o cerify.

The matenal and characteristics of thread used was nol assessed. Manufactener (o
certify,

Threads used for sewing the webbing wene black colour. This contrasted with the
yillow colowr of The vaebbing.

Webbings were protected from concentrated wear at all imerfaces with load-beanng
conneclor elements.

The ends of the wabbing were hol-cut 5o as to prevent unravelling.

Page 6 of 17

Pass

Pass

Pass
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3.2.5

3.2.5

3.2.5

Dynamic performance test - Amblent wet condition (average arrest force)
Specimens 2622807, 2622608 and 2620609 wire assessad,

During the dynamic performance tests, the average amesl force of the specmens
were recorded as foliows:

Specimen 2622607 was 977 pounds. Pass
Specimen 2622608 was 983 pounds. Pass
Specimen 2622609 was 986 pounds. Pass

These values are less than the maximum 1,125 pounds permitied,
See Annex 1 for the plot of force versus time,

Dynamic performancs test - Ambiont wet condition (maximum arrost force)
Specimens 2E22807, 2622608 and 2G22609 were assessed,

During the dynamic performance tesls, the maximum amest force of the specmens
wiere recorded as follows:

Specimen 2G22607 was 1467 pounds. Pass
Specimen 2G22608 was 1443 pounds. Pass
Specimien 2622609 was 1467 pounds, Fass

These values are less than the maximem 1,800 pounds permitied,
See Annex 1 for the plot of force versus time,

Dynamic parformance test - Ambient wet condition (deployment distance)
Specmens HE22007, 2622608 and 26256059 were assessed,

During he dynamic performance lests, the deployment dislance of the specimens
wene necorded as follows:

Specimen 2622607 was 31.7 inches. Pass
Specimen 2622603 was 32.0 inches, Pass
Specimen 2622600 was 31.5 inches. Pass

These values are less than the macimuem 48 inches permitied,
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325

3285

3.2.5

Dynamic performance test — Cold dry conditicn (average arrest force)

Specamens 2E22610, 2622611 and 2522612 were assessed,

During the dynamic performance lests, the average arrest force of the Specimens
were recorded as follows:

Specmen 2622610 was 843 pounds, Fass
Spacimen 2622611 was 853 pounds. Pass
Specimen 2G22612 was B31 pounds. Pass

These values aré kess than the madmem 1,125 pounds permitied.
Sea Annex 1 for the plot of fonce wersus lime,

Dynamic performance test - Cold dry condition (maximum arrest forco)
Specimens 2022610, 2622611 and 2622612 were assessed,

During the dynamic performance tests, the maximum amesl force of the specimens
were recorded as follows.

Specmen 2G22610 was 1034 pownds, Pass
Specimen 2622611 was 1065 pounds. Fass
Spedimen 2G22612 was 995 pounds. Pass

These values are bess than the maximem 1,600 pounds permitted,
See Annex 1 for the plot of force versus ime.

Dynamic performance test - Cold dry condition (deployment distance)
Specimens 2622610, 2G22611 and 2G22612 were assessed.

During the dynamic performance lests, the deployment distance of the specimens
werne recorded as follows:

Specimen 2622810 was 37.0 inches, Pass
Specimen 2622611 was 36.5 inches, Pasg
Specimen 2622612 was 36.8 inches, Fass

These values are bess han the maamem 48 inches permitied,
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3.2.5

3.5

Dynamic performance test - Hot dry condition (average arrest force)
Specimens 2622613, 2622614 and 2622615 were assessed.

During the dynamic performance tests, the average arest force of the specimens
were recorded as follovs:

Specimen 2622613 was BOT pounds.
Specimen 2622614 was 817 pounds.,
Specimen 2622615 was 854 pounds.

These values are kess than the maamem 1,125 pounds pemitted,
See Annex 1 For the plot of force versus time,

Dynamic performance test - Hot dry conditlon {maximum arrest force)
Specimens 2622613, 2622614 and 2622615 were assessed,

During the dynamic performance tests, the maximum amest force of the specimens
wire recorded as follows:

Specimen 2622612 was 988 pounds,
Specimen 2622614 was 1087 pownds.
Specimen 2622615 was 1204 pownds,

These values are kess than the maximem 1,600 pounds permitted.
See Annex 1 for the plot of lonce versus tims,

Dynamic performance test - Hot dry condition (deploymaent distance)
Specimens 2G22613, 2622614 and 2G22615 were assessed.

During the dynamic performance esls, the deployment distance of the specimens
were recorded as follows:

Specimen 2622613 was 30,8 inches.
Specimen 2622614 was 40.3 inches.
Spocimon 2622615 was 30.2 inches.

These values ane less than the madmem <8 inches parmitied.

3.29 Static strength - Y-lanyards only

Spedmeans 2622604, 2622605 and 2622600 were assessed.

Leg A of the specimens withstood the lensile lest of 5,000 pounds applied for
1 ménute without breaking.

Specimens 2622616, 2622617 and 2622618 were assessed.

Legs A and B of the specmens withsiood the tensile lest of 5,000 pounds appied for
1 minute withaut braaking.

Page 9of 17
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3.2104

32104

32104

Dynamic tost, ¥-lanyards - Single connection (average arrost forge)
Specimens 2622701, 222702 and 2622703 wene assessed,

Buring the dynamic performance fests. the average arrest force of the specimens
were recorded a3 follows:

Specimen 2G22701 was TES pounds.
Specimen 2G22702 was TAT pounds.
Specimen 2622703 was 779 pounds.

These values ane less than the macimam 900 pounds penmitted,
See Annex 1 for the plod of force versus time,

Dynamic test, Y-lanyards — Singbe connaction (maximum arrest force)
Specimens 2022701, 2622702 and 2622703 wire assessed,

During the dynamic performance tesls, the maximum amest force of the specimens
were recorded as follows:

Specimen 2622701 was 953 pounds.
Specimen 2622702 was 980 pounds.
Specimen 2622703 was 947 pounds.

These values are less than the maximum 1,800 pounds permitted.
See Annex 1 for the plol of force versus time,

Dynamic tast, Y-lanyards = Single connection (deploymant distanca)
Specimens 2G22T01, 2G22702 and 2622703 were assessed,

Dwring the dynamic perfformancs lests, the deployment distance of the specimens
were reconded as follows:

Specimen 2622701 was 39.6 inches,
Specimen 222702 was 39.6 inches,
Specimen 2G22703 was 40,5 inches,

These valuas aré less than the maximum 48 inches parmithed.

Page 10 of 17
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Pass
Pass
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3210.2 Dynamic test, ¥-lanyards - Dual connectlon
Specimens 2622618, 2622617 and 2622618 ware assessed,

Dwring the dynamic performance tests, the maximum arrest force of the spedimens
were recorded as follows:

Specimen 2622616 was 1065 pounds. Pass
Specimen 2622617 was 1078 pounds. Pass
Specimen 2622618 was 971 pounds. Pass

These valpes ane less than the maximum 1,800 pounds pemmitted.
See Annex 1 for the plot of force wversus time,

32103 Dynamic tast, Y-lanyards only - Hip connectien
Specimens 2622619, 2622620 and 2622621 wore a35es584,
During the dynamic lests, all iydon keepers attached to the specimens were broken,

All enargy absorbing lanyards did include a waming label en each leg according 1o Pass
clause 5.2.2,
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51  General Marking Requirements

511 Markings shall be in English. Pass

§.1.2  The legibility and atlachmen! of required markings shall endure for the life of the HAs
component, subsystem or system being marked was nol assessed,

Marking labels provided elecironically ware used for assessment.

Vihen pressure sensitive labels are used, they shall comply with the applicable Mg
provision of reference 8.5.1. This requirement was nol assessed. Manufacturer to
cerify.
513  Equipment shall be marked with the fallowing:

- part number and model designation; [JE332205L) Fass
- year of manufacture; [2018] Pass
- manufaciurer's name of logo; [(JECH] Fass
- capacity rating: [130-3101bs] Pass
- gerial number; [000001] Fass
- slandard number; [ANSIASSE Z355.13-2013] Pass
- waming to follow the manufaciurer's instrucions included with the equipment at Pass

time of shipment from the manufacturer.
52  Specific Marking Requiraments

5.21  Energy absorbing lanyards shall be marked to identify:

- the fiber used in the material of consiruction; [Polyester] Pass
- the lenglh; (6t | Fass
- the need 10 avold contact with sharp edges and abrasive surfaces; Pass
- thi need 1o make only compatible connections; Fass
« the maimum elongation; [48 inch] Pass
- restriction. if any, on the types of components, subsystems, or Systems with which MAD
thez enangy absorber i designed 1o b used:
‘ihe average arrest foroe, maximum free fall distance and capacity of the energy Ltd

absorber on a separate label identical in size, color and conlent as figure 16a and
16b of the: standard; [size and color were not assessed)

-6 ft FF personal energy absorbers shall be in black print on a contrasting while MAs
background:

12 1t FF personal enengy absoebers shall be inowhite pant on a conlrasting black MAD
background;;

5.22  -Inmaddition to 5.2.1, W-lanyards that fail the Dynamic Hip Test detailed in 3.2,10, Pass

must include a waming label on both connecting ends of the lanyard specifically
directing users how to safely store the unused leg of the lamyand,
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5.3

The instructions (o users have Deen assessed as detal Delow. with reference only to the

Goneral Instruction Requiremaents

relevant reguiremenis of the Standard,

INSPEC Technical Services has nol assessed these instructions with respect (o claims mada
by the manufaciurer cutside of these requirements, and therefore accepls no responsibility for

the: kagitimacy of any such claims.

£.3.1

5.3.2

533

5.3.4

Instructions shall be provided 1o the user, prinled in English, and afficed 1o the
equipment at the time of shipmen! from the manufaciuner,

User Inslruchions were proviced efeclonically and used for agsessment

Instructions shall contain the following information;

- & slatemeant thal the manufactwrer's instructions shall be provided 1o users;

* manufaciurer's name, address, and lelephone number;

- manufacturer's parl number and model designation for the equipment;

- imended use and purpose of the equipment;

- propar method of use and limitation on use of the equipment;

- ibustrations showing locations of markings on the equipment;

- reproduction of printed information on all markings:

- inspection procedures required 1o assune the equipment is in sendceable condition
and oparating comectly:

- anchorage requirements,

- an illgstration of how to calculale free fall distances;

- eritisria for discarding equipment which falls inspection;

- procedures for cleaning, maintenance, and slorage;

- reference Lo the ANSUASSE Z359.13, Personal Enengy Absorbers and Energy
Absorbing Lanyargs, standard and applicable regulations goveming occupational
safaty.

Instructions shall require that only thi equipment manufacluter, of persons of
enlities authorized in writing by the manufacturer, shall make repairs to equipment.

Instruclions shall require the user to remove equipment from Gield service if it has
been subjected lo the forces of amesting a fall.

Page 13 of 17

Pass

Fass

Fass
Fass

Fass
Fass
Pass

Pass
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54  Speciic Instruction Requiremanis

541 Inaddiion Lo general instruction the requirements, wiitlen instructions for personal
energy absorbers shall include:

< malenal used in the personal energy’ absofber consineclion, Pass

- 1he need to make only compalible conneclions and limitations of compatibility; Fass

- proper method of coupling the personal energy absorber 1o adjacent companenis of  Pass
the system;

< fhe maximum arrest force of the personal energy absorber when dynamically tesled  Pass
in accordance wilh the requirements of this slandard;

- the maximum elongation of the personal energy absorber when dynamically tested Pass
in accordance with the requirements of this slandard.

- a reference char that indicates the deployment distance of the personal energy MAs
absorber attonding 16 the wser walght and free fall distance;

- a staternent that indicales information necessary in designing fall protection Pass
systems shall be made available from the manufacturer.

- Manufacturers may provide designers of fall profection sysbems a représentative MNAS

graphis) of the time history piol of ihe loading from a drop fest,
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Clause Tast Uneertainty

3.1.1 Classifications -

312 | Material :

313 Terminations . |

314 Conneciors i !

315 | Deployment indicator . '

-_ | Activation foree .

Permanent elongation 0.33%

31.7 | Stalic strength .

3.1.8 Dynamic performance — ambient dry Lol i
Deployment distance imm

319 Bynamic performificie iidE Buciions: (o= B
Deployment distance 1mm
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Clause Tost Uncoertainty
32 Personal Enengy Absorber Component, if ftled Se report
- 321 Materials -
| 322 Terminations
+.2.3 Conneciors See report
Force £ 3.0%
324 Eynamic perfermance — ambdent dry SR TR SpE— P
325 Dynamic performance — various Force £ 3.0%
condaions Deployment distance + 1mm

T Static strength — single lanyard See Mode 1
Static strength = shippage £2.1%

327 m ;r; Static strength - Wrap-around energy absorbing .

328 Static strength - Wrap-around energy absorbing lanyards only See Note 1

329 Static strength - Y-lanyards only See Note 1
32104 | Dymamic test, Y-lanyards onty - Single | Force £ 3.0%

CoNnBCLOn Deployment distance + 1mm
3.2.10.2 Dynamic test, Y-lanyards only - Dual connection Force & 3.0%

32103 | Dynarmic test, Y-lanyards only - Hip connection See Note 1

'51/52 |Marking T i
53/54 | Informaticn

Mote 1. The acceptance crilerion for this les! is a straightforward “PassiFail’, rather than a numerical
value. Conseguently, as thene is no value o be reponed, unceriainty has not been reported
gilher.

MNote 2, The unceriainty value is based on a slandard uncerainty mulliplied by a coverage factork = 2,
which provides for @ confidence level of approximalely 95%. Values expressed as a
percentage (%) ane relative.

MNote 3. It should be noted that the above values have not been taken into account when making
assessmenls agains! the pasa/iail crileria,
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ANNEX

THhis Andii COMPARSES band Seclons,

1. Plois of amrest force varsus timse,

2. Pholograph of the product (ested

(15 pages)

(1 page)

Page 17 of 17
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ANNEX
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ANNEX
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ANNEX

This Arne COMprises teo Seclions.
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ANNEX

Thiis Annix COMPrises b sactions.
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Jinhua Jech Tools Co., Ltd -
Shock absorbing lanyard, model JE332205L
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